SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
Spectrum ]| Spectrum "y
Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Swesp Ref Level 24.60 dem  Offset 4.60 d& Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
imi 55 | SPURIEIE OHBEKABS PABS
20 dbHi\’Hl Gheck PABS -\ U cl f -
Line _BPURIOUS_| INE_ABS PARS { ine 1 mﬁllﬂ“a INE_ABS | PARS
10 dBm ‘ \ 10 dém { \
ode ! \‘ 0dem 1
-10 deém -10 dB
-20 dem »L 20 d
-30 dBm -30 dBr
W o
-40 dBm { \ -40 GI.. i \
-50 dam f’ W ,\_Eﬁaq, \
; 1 // N, S
&0 dBm —1= = o -50d o Pl
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823.000 MHz 100.000 kHz 822.98002 MHz -54.74 dBm -41.74 dB 847.000 MHz 840,000 MHz 100.000 kHz 848,74925 MHz 10.83 dBm 10,17 dB.
823.000 MHz 824.000 MHz 20.000 kHz 823.99850 MHz -28.96 dBm -15.96 dB 549,000 MHz 850.000 MHz 20.000 kHz 549.00649 MHz 20.80 dBm 16680 d&
824.000 MHz 826.000 MHz 100.000 kHz 824.24675 MHz 20.75 dBm -0.25 db 550,000 MHz 860.000 MHz 100,000 kHz 950, 73427 MHz 53 18 dBm 4018 da
I J - [ ) ] .
Dats Date: 21.0CT.2022 12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o Spectrum A
Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr i
20 ghjfnit heck _Z:qugwmwgk;m_ PABS
Line _BPURIOUS_| INE_ABS Line _$PURIPUS_J INE_ABS | PARS
10 dem . v 10 i,
0ds ‘/ ¥\ o dﬂn{ ‘
-10 derm - -10d |
SFURIOUS. LTTE 285 | \
20 dBm [ 20
-30 dBm 0 denn
L s .
-40 dBm / A ] 40 der +
50 dem 50 de
»—/
-60 dBm -60d
L g™ . -
-70 d&m -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_| || Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 622.98801 MHz -37.19 dém -24.19 d8 547.000 MHz 549,000 MHz 100.000 kHz 548.19381 MHz 12.05 dBm -17.95 dB
£23.000 MHz 824.000 MHz 20.000 kHz 623.97453 MHz -34.80 dém -21.80 dB 249,000 MHZ 850,000 MHz 20,000 kHz 840, 02448 MHz 33 40 dBm 50,40 dB
524,000 MHz 826,000 MHz 100.000 kHz 524.62438 MHz 12.12 dBm -17.83 dB 550,000 MHz 860,000 MHz 100.000 kHz 350 00500 MH= 3538 dbm o638 db
Il ] ( ) ) i o
pate pesleany Date: 21.0CT.2022 12:2

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2APJ4-SLT866

Page Number 1 A32 of A97




SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

oo
Spectrum ]| Spectrum A
Ref Level 24.60 dBm  Offset 4.60 db Mode Auto Swesp Ref Level 24.60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Tmi T | SPURIIE OHBEKABS PABS
20 d!ﬂf:“.“" ¢heck PARS n 2 o =
Pihe EPURIOUS LINE ABS pAkS / \ ine _! mmmusHmrfAns, PARS
10 dBm | 10 dém [ \
0ds }f l‘ D dem {' \
-10 dBm: i | -10 de
SPURIGUE e 5% L ]
-20 dBm i -20d fl \
-30 dBm. /I 0 dBm J{ \
-40 dem ﬂwl “ \ Brr
[N Wy
-50 dam /\\/,f' Nl T T 50 dB " \\I y
60 dBm - - AN i &0 -
o I e I — N ]
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | RangeUp | RBW | Frequency | __Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.95604 MHz -50.2& dBm -37.28 d& 546,000 MHz 849,000 MHz 100,000 kHz 84B,75574 MHz 21,09 dBm -8.91 dB
823.000 MHz 824.000 MHz 30.000 kHz §23.99850 MHz -21.57 dBém -8.57 dB 549,000 MHz 550,000 MHz 30.000 kHz 549,00050 MHz ~22.13 dBm
824.000 MHz 827.000 MHz 100.000 kHz 824.25025 MHz 21.02 dBm -8.98 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz 44,62 dBm
Il J - ( ) J
Dat= Date: 21.0CT.2022 12:39:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum A Spectrum A
Ref Level 24.60 dBm  Offset 4.60 db Mode Auta Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
i L SPURIGIE CHBEKABS PABS
20 dhlmit (Ahnr.k ‘ . S0 ABfECg -
Pine BPURIOUS LINE_ABS Line _§PURIOUS_} {NE_ABS_| PARS
10 dBm Yo T
e /f \\ |
-10 dem: T -10 de T
SPURIOUS_LINE_28S J |l
-20 dBm [ 20d ]
-30 dBm: -30 den k\
-40 dem — 40 dBrr I
-.-—-"/ \"’\_‘A
-50 dBm -50 dB
] S C—
-60 dBm -60d
~ [ m————]
-70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
§15.000 MHz 823.000 MHz 100.000 kHz §22.58002 MHz -33.65 dém -20.65 d& 546.000 MHz 549,000 MHz 100.000 kHz 946.37612 MHz 9.28 dém -20.72 dB
823.000 MHz 824.000 MHz 30.000 kHz §23.99950 MHz -28.63 dBm -15.63 dB 540,000 MHz 550,000 MHz 30.000 kHz 540,00150 MHz ~28.20 dem ©15.20 dB
824.000 MHz 827.000 MHz 100.000 kHz 826.17133 MHz 9.33 dBm -20.67 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -35.26 dBm -22,26 dB
J J [ il )| (| ]
Date = Date: 21.0CT.2022 12:42:5%

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2APJ4-SLT866

Page Number : A33 of A97



SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

- o
Spectrum | =) |((spectrum | 5
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Swesp Ref Level 24.60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Tmi T | SPURIEIE OHBEKABS PABS
20 dI:‘ETV_IYHI Gheck PABS wu cl [ —
Bine EpURIOUS LINE ABS paks ﬂ ine _$PURIOUS( } INE_ABS_| PARS
10 dBm 10 dém ] \
o0 de } \ 0 dBm \
-10 dém -10 de ‘
SPURIGUE e 5% Il
-20 dBm 20d ﬂi \
-30 dBm: /I { f\ -30 dBm J \
-40 dBm j ‘NN Hﬂ f‘ B i };V \
50 dem /'[\Jf 'AU I\“I‘ llLt |l JE pe—| Lu_’ \J,T\
-60 dBm /m b -60d i
S DN et i IPSRIN WA W
-70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | RangeUp | RBW | Frequency | __Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.97203 MHz -5£1.01 dem -38.01 de 946,000 MHz 849,000 MHz 100.000 kHz 848,75574 MHz 20,22 dBm -9.78 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.55850 MHz -21.80 dBm -8.80 d& 549.000 MHz 550,000 MHz 30.000 kHz 549,00150 MHz ~22.13 dBm ~0.13 dB.
824.000 MHz 827.000 MHz 100.000 kHz 824.20829 MHz 20.15 dBm -0.85 dé 850,000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -45.64 dBm -32.64 dB
) J L ) ] ]
2022 12:31:09 Date: 21.0CT.2022 2:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum T
Ref Level 24.60 dBm  Offset 4.60 db Mode Auta Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
! | SPURIGIECHSEKABS_ PAES
20 dhlmit (Ahnr.k ‘ . S0 ABfECg -
Pine BPURIOUS LINE_ABS Line _§PURIOUS_} {NE_ABS_| PARS
10 dBs 10 dém
m /owm-—hvmw-—»w\ S W —
f ] \
-10 dem: T -10 de 1
SPURIOUS_LINE_28S { IL
-20 dBm [ 20d J
-30 dBm: -30 derm \N‘\\r
-40 dem = a_—_— 40 dBrr
-50 dem: - /—’f‘ -50 dB
| s “\—\\,\
-60 dBm—t— -60d
-70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
§15.000 MHz 823.000 MHz 100.000 kHz §22.54805 MHz -33.34 dém -20.34 d& 546.000 MHz 549,000 MHz 100.000 kHz 847.11339 MHz 8.19 dém -21.81dB
823.000 MHz 824.000 MHz 30.000 kHz §23.99950 MHz -29.40 dBm -16.40 d& 540,000 MHz 550,000 MHz 30.000 kHz 540,00050 MHz ~20.31 dem ~16.31 dB
824.000 MHz 827.000 MHz 100.000 kHz B825.09840 MHz 8.32 dBm -21.68 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -34.35 dBm -21,35dB
J J [ il )| (| ) wa
Date & Date: 21.0CT.2022 12:44:50

1 A34 of A97

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2APJ4-SLT866

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Swesp Ref Level 24.60 dem  Offset 4.60 d& Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 01 avgPur i
20 abipit heck PAES - ,gjgs‘fwmmysuat n PARS

Line _BPURIOUS_| INE_ABS PARS l'\ Line _$PURIOUS | mrf:\n?, PARS
10 dBm | 10 dém (
ode ;} \ 0dem J
-10 deém l -10 dB b }
R i
-20 dBm } 20d IH {
-30 dBm J /\ -20 dBm A/ \
-40 dBm ’f M\ fﬂ\ 1 B A

| [ 1 f \ v"I \
-50 dem: s0|ghy
/ .l
i N\ AW AWARS Al
-60 dBm WAl 60 J
T N Bl S N N

-70 d&m -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit

815.000 MHz 823.000 MHz 100.000 kHz 822.21279 MHz -50.87 dBm -37.67 d& 544,000 MHz 849,000 MHz 100,000 kHz 548,67283 MHz 20,99 dBm -9.01 dB

823.000 MHz 824.000 MHz 50.000 kHz 823.99451 MHz -24.87 dBm -11.87 dB 549000 MHz 850.000 MHz 50.000 kHz 549.00549 MHz 25.32 dBm “12.92 db

824.000 MHz 825.000 MHz 100.000 kHz 824.38212 MHz 20.75 dBm -9.25 d& 950,000 MHz 860,000 MHz 100.000 kHz 950.83417 MHz -52.45 dBm -39.45 dB

Il J L ] (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
! | SPURIGECHBEKARS_ PAES

20 d!‘.‘lﬁ[?“" Gheck 20 aBh i

Line _$PURIOUS_) INE_ABS Line _$PURIOUS_)INE_ABS_| PABRS
10 dBm 10 dBm

A o [ e ‘\

ode {f,v \l dem
-10 dBm: 10 dB

-20 dBm: /

-30 dBm: -30 den
-40 dBm e 40 der
— " —_|
-50 dBm -50 dB
s T
7 .
&Bm -60d
-70 dem -70 dBm
Start 815.0 MHz 3008 pts Stop 820.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Powerabs | alimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
§15.000 MHz 823.000 MHz 100.000 kHz §22.58002 MHz -34.66 dBm -21.66 d& 544,000 MHz 540,000 MHz 100.000 kHz 94460609 MHz 7.21 dém -22.79 dB
823.000 MHz 824.000 MHz 50.000 kHz §23.99550 MHz -30.93 dBém -17.93 d& 540,000 MHz 550,000 MHz 50.000 kHz 540,00450 MHz -31.51 dem -18.51 d8
824.000 MHz 829.000 MHz 100.000 kHz B824.45205 MHz 7.19 dBm -22.81 dB 850,000 MHz 860,000 MHz 100,000 kHz 850,02498 MHz -36,13 dBm -23.13 dB
J J [ il )| (| ) wa
Date 923 12:51:41 Date: 21.0CT.2022

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2APJ4-SLT866

Page Number 1 A35

of A97



SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Sp

rum

Ref Level 24.60 dBm  Offset 4.60 db Mode Auto Swesp Ref Level 24.60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
e T | SPURIMHE OHBEKABS_ PABS
20 dI:‘ETV_IYHI Gheck PABS ZU QB —
Bine EpURIOUS LINE ABS paks ﬂ Line _$PURIOUS_J INE_ABH | PARS
10 dBm 10 dém {
o0 de / \1' 0 dBm ’
-10 dem — -10 dB ;
SPURIGUE e 5% T F
-20 dBm } 20d {J {
-30 dBm: } \‘.1 ﬂ f‘ -30 dBm A r", \
o by, |l i NN EEAN
-50 dem / 'IW.\ FLJ'_ \q mr( -ul | \
45 dom Ay — AWV, dita o “ \ b,
N S, L S " Pr—
-70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Pawer Abs | ALimit Range Low Range Up | RBW | Frequency | __Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.18082 MHz -51.71 dBm -38.71 d& 544,000 MHz 849,000 MHz 100,000 kHz 84B,66783 MHz 19,83 dBm -10.17 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.55950 MHz -24.93 dBm -11.53 dB 549.000 MHz 850,000 MHz 50.000 kHz 549,00050 MHz ~25.46 dBm “12.46 db
824.000 MHz £29.000 MHz 100.000 kHz 824.35714 MHz 20.23 dBm -0.77 d& 850,000 MHz 860,000 MHz 100.000 kHz 850.81419 MHz -53.23 dBm -40,23 dB
) J ] ]
L L
Date Date: 21.0CT.2022 12:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum A Spectrum A
Ref Level 24.60 dBm  Offset 4.60 db Mode Auta Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (o1 AvgPwr R
20 ghjfnit heck _Z:qu.I};'b‘vﬁmUEL#BJ_ PABS
Pine BPURIOUS LINE_ABS Line _§PURIOUS_} INE_ABS_]| PARS
10 dBm 10 dém
e e e o
0de {' \ dem
-10 dém 10 d
-20 dBm f 20d H
-30 dBm: [ -30 den
o P B N b
m B
_,_A/‘«'l m‘\«uﬁ_._\
50 dem 1 50 de
m 60 d —
—
-70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Powerabs | alimit | Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
§15.000 MHz 823.000 MHz 100.000 kHz §22.52408 MHz -34.59 dem -21.59 d& 544,000 MHz 549,000 MHz 100.000 kHz 844.70679 MHz 6.19 dém -23.81dB
823.000 MHz 824.000 MHz 50.000 kHz 823.99451 MHz -31.55 dBm -18.55 dB 540,000 MHz 550,000 MHz 50.000 kHz 540,00350 MHz 232,12 dem “19.12 d8
824.000 MHz 829.000 MHz 100.000 kHz 828.56294 MHz 6.45 dBm -23.55 d8 850,000 MHz 860,000 MHz 100.000 kHz 850.03497 MHz -35.64 dBm -22.64 dB
J J [ il )| (| ]
Date = Date: 21.0CT.2022 1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2APJ4-SLT866

Page Number 1 A36 of A97



SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 24.60 dBm  Offset 4.60 db Mode Auto Swesp Ref Level 24.60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
= | SPURIGE OHBEKABS_ paBs
20 nI:‘ETV_IYHI Gheck PABS ZU QB — f
Bine EpURIOUS LINE ABS pAkS 1 Line _$PURIOUS_} INE_ABS_| PARS |\
10 dBm ‘ 10 dém ( |
J|\ [
-10 dém -10 de
il A
-20 dBm } \ -20d —
-30 dBm: - fi dBm J[ ‘
J \V' fl ‘ ﬁ | /J 5(
-40 dBm / \ l \ ‘ \ By H \
-50 dem: M V\ﬂ \ / 2 I i "
s |/ j " 1 AN N A
LA ke ™ TERY A R ey
-70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | RangeUp | RBW | Frequency | __Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.96404 MHz -52.24 dBm -39.24 d& 539,000 MHz 849,000 MHz 100,000 kHz 548,39560 MHz 20,72 dBm -9.28 dB.
823.000 MHz 824,000 MHz 100.000 kHz 823.55750 MHz -36.73 dém -23.73 dB 549.000 MHz 550,000 MHz 100.000 kHz 540,00450 MHz ~36.90 dBm ~23.90 dB
824.000 MHz £34.000 MHz 100.000 kHz 824.61439 MHz 20.49 dBm -9.51 d& 850,000 MHz 860,000 MHz 100.000 kHz £52.83217 MHz -54.,39 dBm -41,39 dB
) ) [ ] w
13:06:46 Date: 2
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru Spectrum T
Ref Level 24.60 dBm  Offset 4.60 db Mode Auta Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
i = SPURIMINE CHBEKABS_ PABS
20 dhlmit (Ahnr.k ‘ _ PAES S0 ABfECg -
Line _kpurious_JINE_ABS PARS Line _§PURIOUS_} INE_ABS_]| PARS
10 dBm 10 dém
et A
o da A AN e S Rt e st ] ﬂf\r-{\f\\ o fomm A netia s I aa wu\.\..--\\
-10 dem: -10 de
SPURIOUS_LINE_ABS \ |
-20 dBm f H1 20d H
-30 dBm: 2 L 130 dBm
S il s .
-40 dBm -40 dBrr
— P
"_"_‘,4——-“‘ o
-50 o -50 dB -
-60 dBm -60d
-70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
§15.000 MHz 823.000 MHz 100.000 kHz §22.88412 MHz -36.65 dBm -23.65 d& 539,000 MHz 549,000 MHz 100.000 kHz 940.06304 MHz 4.46 dBm ~25.54 dB
823.000 MHz 824.000 MHz 100.000 kHz §23.99850 MHz -33.50 dém -20.50 d& 549,000 MHz 550,000 MHz 100.000 kHz 540,01248 MHz ~34.08 dem ~21.98 dB
824.000 MHz 834.000 MHz 100.000 kHz 827.86114 MHz 4.03 dBm -25.97 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.05495 MHz -37.69 dBm -24,60 dB
J J [ il )| (| ) wa
1028 Date: 21.0CT.2022

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2APJ4-SLT866

Page Number 1 A37 of A97



SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ]| Spectrum "y
Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Swesp Ref Level 24.60 dem  Offset 4.60 d& Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr @1 avapur i
20 abipit heck PAES ﬁgs;mﬁmysuat wx_;::
Line _BPURIOUS_|INE_ABS PARS Line _FPURIOUS_} INE_ABS | pARS ﬂ
10 dBm ‘| 10 daém { ]
0ds J ‘l 0 dem ) L
-10 deém -10 dB 7
SPURIGUS. LINE 85 [ \\ ] \
20 dBm 1 \ 20d —
-30 dBm j \ fr -3f dBm Jl ‘
I [ ! i
e FAR /| [ A i P
50 dem il i Sobe 4 | I,
- '\ /Y ML AL \...
o NN AN y R AW .1 -
A I I = : W ] i ol W ey o]
-70 d&m -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | || start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | RangeUp | RBW | Frequency |___Powerabs | ALimit
§15.000 MHz 823.000 MHz 100.000 kHz 822.99600 MHz -52.77 dBm -39.77 dB 539.000 MHz 849,000 MHz 100.000 kHz 848,39560 MHz 10,35 dBm -10.65 dB.
£23.000 MHz 824.000 MHz 100.000 kiHz 823.99550 MHz -35.60 dém -22.60 dB 549,000 MHz 850,000 MHz 100.000 kHz £40.00849 MHz ~34.80 dBm T21P8 dB
824.000 MHz 834.000 MHz 100.000 kHz 82456444 MHz 20.11 dBm -9.89 di 950,000 MHz 860,000 MHz 100.000 kHz 852.81219 MHz -55,24 dBm -42.24 dB
I J [ ) ) .
o Date 21.0CT.2022 3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr i
20 ubin’.“" Gheck PAES _nggwwmygk;m_ WA‘:.‘I
Line _BPURIOUS_| INE_ABS pabS Line _$PURIOUS_|INE_ABS | PARS
10 dBm 10 dBm
ode FERYPL I YW eeuren Oy 'SR A 0 e
\ l
-10 dem | -1 dey
SPURIOUS_LINE_ABS, \ |
-20 dem J-I \ dod (
-30 dBm | A0 dem
—
-40 dem 40 dBr
-50 dem 50 dBy -
-60 dBm -60d
-70 d&m -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
515.000 MHz 523.000 MHz 100.000 kHz 522.98801 MHz -36.90 dBm -23.90 dB 539,000 MHz 540 000 MHz 100,000 kHiz 540 26374 Tz 326 dom 6 70 08
£23.000 MHz 524,000 MHz 100.000 kHz 523.99750 MHz -34.05 dBm -21.05 d& 849,000 MHz 250,000 MH2 100,000 kHz £49.00549 MHz 3502 dBm 5502 0B
£824.000 MHz 834.000 MHz 100.000 kHz 825.93307 MHz 3.32 dém -26.58 d& 850,000 MHz 860,000 MHz 100.000 kHz 850.01499 MHz -37,79 dBm -24,79 dB
J J [ il )| (| ) wa
Date: 21.0CT.2022
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SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spec ry
Ref Level 0.00 d8m  Offset 4.60 d Mode Auto Sweep Ref Level 0.00 dm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PARS Limit §heck PABS
_10 4dpe_EPURIOUS LINE ABS PARS _10 ddne_$PURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
30de 30 dBm
-40 dBm -40 dBm
-50 dem i‘ — i 50 dBm ———— et
60 dam—Y 60 dbm—p-
W el
70 d8 70 dBm
80 dB -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MRz §15.000 MHz 100,000 kHz 802.64243 MHz -63.51 dBm -50.51 0B 30.000 MHz 815.000 MHz 100,000 kHz B08.52609 MHz -63.46 dBm -50.46 dB
860.000 MHz 1.000 GHz 100.000 kHz 932.37762 MHz -62.76 dBm -49.76 dB 860.000 MHz 1.000 GHz 100.000 kHz 947.90210 MHz -62.84 dBm -49.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -44.66 dBm -31.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -39.78 dBm -26.78 dB
3.000 GHz 7.000 GHz 1.000 MHz £.88530 GHz -47.83 dém -34.83 db 3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -47.75 dBém -34.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05774 GHz -49.28 dBm -36.28 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.04974 GHz -49.09 dém -36.00 dB
aeg v - -
L J J - L L J [
Data: 21 12:08:4 Date: 21 12:17:2
Highest Channel / QPSK
Spectr uf
Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dH_IE PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem T .
1 JI g — -
-60 dBm ‘
!
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815,000 MHz 100,000 kHz 785,18866 MHz -63.67 dBm -50.67 dB
860.000 MHz 1,000 GHz 100,000 kHz 860,06993 MHz -62.30 dBm -49,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.16 dBm -32.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94876 GHz -47.88 dBm -34.88 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.92952 GHz -49.27 dBm -36.27 dB
) « w
Dates 21 OCT 2002 1018247
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SPORTON LAB.
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Report No. : FG293023B

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spec ry
Ref Level 0.00 d8m  Offset 4.60 d Mode Auto Sweep Ref Level 0.00 dm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PARS Limit §heck PABS
_10 4dpe_EPURIOUS LINE ABS PARS _10 ddne_$PURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
30de 30 dBm
-40 dBm -40 dBm
50 dBm I T i ek ~ 50 dBm — e
-60 dBm 50 dBm
IiShpdirs | i
70d8 70 dBm
80 ds -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MRz §15.000 MHz 100,000 kHz 814.80385 MHz -63.64 dBm -50.64 0B 30.000 MHz 815.000 MHz 100,000 kHz 788.12719 MHz -63.70 dBm -50.70 dB
860.000 MHz 1.000 GHz 100.000 kHz 965.24476 MHz -62.43 dBm -49.43 dB 860.000 MHz 1.000 GHz 100.000 kHz 948.60140 MHz -62.93 dBm -49.93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -45.45 dBm -32.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -36.86 dBm -25.86 dB
3.000 GHz 7.000 GHz 1.000 MHz £5.92176 GHz -47.87 dém -34.87 db 3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -47.62 dBm -34.62 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.92552 GHz -49.17 dém -36.17 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.04374 GHz -49.08 dém -36.08 dB
aeg - -
Data: 21 Date: 21
Highest Channel / QPSK
Spectr uf
Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 AQH_IE PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
pp—— ol
50 dBm o = .
o Por
-60 dBm ‘
=
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit |
30.000 MHz 815,000 MHz 100,000 kHz 626,89030 MHz -63.69 dBm -50.69 db
860.000 MHz 1,000 GHz 100,000 kHz 919,23077 MHz -62.84 dBm -49,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -47.52 dBm -34.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -47.82 dBm -34.82 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05374 GHz -49.26 dBm -36.26 dB
)il ]
Dates 21 . OCT, 2002 .37.03

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

LTE Band 5/5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dem
SGL Count 100/100

Offset 4.60 dB

Mode Auto Sweep

Spec

Ref Level 0.00 dBm
SGL Count 1004100

Offset 4.60 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PARS Limit ¢heck PABS
_10 4dpE_BPURIOUS L INE_ABS PABS _10 ddpR_SPURIOUS LINE ABS PARS
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBém
a0 dp -30 dBm
40 dém -40 dBm
-50 dBm — -50 dBm
IS — N I —— —
-60 dBm -50 dBm
vl >
-80 db -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 19008 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 815.000 MHz 100,000 kHz 799,30630 MHz -63.30 dBm -55.30 dB 30.000 MHz 815,000 MHz 100,000 kHz 806.56547 MHz -68.45 dBm -GE.45 dB
860.000 MHz 1.000 GHz 100.000 kHz £89,58042 MHz -67.29 dBm -54.20 db 860.000 MHz 1.000 GHz 100.000 kHz 904.12567 MHz -67.71 dam -54.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -39.02 dBm -26.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -35.80 dBm -22.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.75578 GHz -52.62 dém -39.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.74128 GHz -5£2.54 dém -30.54 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.92077 GHz -56.82 dém -43.82 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.05574 GHz -56.77 dam -43.77 di
- v - v

Highest Channel / QPSK

Spectr uf
Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 AQH_IE SPURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem
Py — ""'""L____.,..ﬂ
-60 dBm '
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815,000 MHz 100,000 kHz 799,50400 MHz -68.17 dBm -55,17 dB
860.000 MHz 1,000 GHz 100,000 kHz 861,74825 MHz -67.62 dBm -54.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -39.26 dBm -26.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91576 GHz -52.61 dBm -39.61 dB
7.000 GHz 9.000 GHz 1.000 MHz £8.92927 GHz -56.88 dBm -43.88 dB
)il (]
Dates 21 OCT 2022 10256212

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

LTE Band 5/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum == [ spec ry
Ref Level 0.00 dém  Offset 4.60 d8 Mode Auto Sweep Ref Level 0.00 dém  Offset 4.60 db Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PARS Limit fheck PARS
_10 4dRE_BPURIOUS LINE_ABS PARS _10 ddpR_SPURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBém
a0 dp -30 dBm
-40 dBm -40 dBm
-50 dBm 50 dbm
i o,
. -1
-60 dBm -50 dBm
80 dp -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz £15.000 MHz 100,000 kHz 811.66542 MHz -68.04 dem -55.04 dB 30.000 MHz 815.000 MHz 100,000 kHz £14.41154 MHz -68.03 dém -55.03 dB
860.000 MHz 1.000 GHz 100.000 kHz 95041958 MHz -67.51 dém -54.51 dB 860.000 MHz 1.000 GHz 100,000 kHz 997.55245 MHz -67.61 dém -54.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -41.38 dém -28.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -36.42 dBm -23.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -52.63 dém -39.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90026 GHz -£2.73 dém -30.73 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.93427 GHz -56.80 dém -43.80 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.89028 GHz -56.83 dam -43.83 d&
aia T - -

Highest Channel / QPSK

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.60 db

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS
10 &dH_IE SPURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem
60 dam T i ot i o “ﬁm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815,000 MHz 100,000 kHz £812,84233 MHz -68.18 dBm -55.18 dB
860.000 MHz 1,000 GHz 100,000 kHz 864,68531 MHz -67.72 dBm -54,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -35.77 dBm -22.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -52.54 dBm -39.54 dB
7.000 GHz 9.000 GHz 1.000 MHz £.88428 GHz -56.86 dBm -43.86 dB
)y (]
Dates 21 OCT 2002 13.id:58

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2APJ4-SLT866
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Report No. : FG293023B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0031
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0027
-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0019
20 Minimum Voltage 0.0022

Note: Normal Voltage =12 V. ; Minimum Voltage =11.4 V. ; Maximum Voltage =12.6 V.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : 2APJ4-SLT866
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SPORTON LAB.

FCC RF Test Report

Report No. : FG293023B

LTE Band 7

Peak-to-Average Ratio

Mode

LTE Band 7 / 20MHz

Mod.

QPSK

16QAM

Limit: 13dB

RB Size

Full RB

Full RB

Result

Middle CH

4.84

5.86

PASS

LTE Band 7 / 20MHz

Middle Channel / Full RB/

QPSK

Spectrum

bo_Att
[@15a view

Ref Level 26.00 dom  Offset

5.00 dB

30 6B AQT 2ms @ RBW 20 MHz

[F 2.535 GHz

Mean Pwr + 20.00 dB

CGomplementary Cumulative Distribution Function
Mean | Peak

samples: 130000

crest | 0% | 1% | 0% | o.o1% |
Trace 1 [ 21.01dem | 26.65 dam .64 0B .43 d8 417 dB .84 0B £.28 8
—_—
Qi e

Middle Channel / Full RB/ 16QAM

Ref Level 26.00 dom  Offset

bo_Att
[@15a view

304 AQT

5.00 dB
2ms @ RBW 20 MHz

[F 2.535 GHz

Complementary Cumulative Distribution Function

Mean Pwr + 20.00 dB

samples: 130000
Maean peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 19.95 d8m | 26.58 dBm .63 OB 2.93 d8 4318 .56 0B 6.32 db
J ()

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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26dB Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 7 : 26dB BW(MHz)
20MHz

QPSK
20.26

16QAM
20.02

LTE Band 7

Spectrum 'y Spectrum 'y
Ref Level 26.00 dém  Offset 6.00 db e RBW 1 Mnz Ref Lavel 26.00 dom  Offset 5.00 dB w RBW 1 MHz
o Att 30dE SWT 57 ps @ VBW 3MHz  Mode Aulo FFT e Att 30de SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
o L] 17.98 dBm . W Mi[1] 17.61 dBm
20 dém Py A L 2 5389960 GHz 20 dém— - 2.5323230 GHz
ST N - TTTThdE v 00 dB ) Sl [T TRE RN 26.00 dB)
0 dam f Bw 20.260000000 MH 10dam 7 Bw \ 20.020000000 MH
{ Q factor \ 125.9 f’ Q factor i 126.5
0 dem ' 0 dém -
y G / 15
10 - L -10
|
| {
20 d - A -20 d +
ot ~T ™ . _ /
. " ] - i —
30.dBm== -30d ==
40 o 40 di
50 50
60 o -60 di
70 70
CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 2.535596 GHz 17.98 dém ndB down 20,26 MHz M1 1 2.532323 GHz 17.61 dém ndB down 20,02 MHz
T1 1 2.52489 GH2 -B.56 dBm nd8 26.00 dB T1 1 2.52501 GHz -8.08 dBm nd8 26.00 dB
T2 1 2.54515 GHz -8.53 dBm Q factor 125.3 T2 1 2.54503 GHz -8.66 dBm Q factor 126.5
J (IR we J CINRRAED e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2APJ4-SLT866
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Occupied Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 7 : 99%0BW(MHz)
20MHz

QPSK
18.18

16QAM
18.34

LTE Band 7

Spectrum 'y Spectrum 'y
Ref Level 26.00 dém  Offset 6.00 db e RBW 1 Mnz Ref Lavel 26.00 dom  Offset 5.00 dB w RBW 1 MHz
o Att 30dE SWT 57 ps @ VBW 3MHz  Mode Aulo FFT e Att 30de SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
o y Mi[1] 16.12 dBm . - ma[i] 17.51 dBm
20 dem— e e o~ 2 5345600 GHz 20 dém— ; - . X . ».5363190 GHz
7T - - occBw' TN 18.181818182 MHz = T T T Ot Bw v 18.341658342 MHZ
0 dam 7 ; 10 dem
/ )\ Ji \
0 d8m i . 0 dem 4 .
| \ [
10 - 10 u |
| |
| \
204 20 ol ; L
B i - S ~T
2 dem= ~ a0 — ~/ -
40 o 40 di
50 50
60 o -60 di
70 70
CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 2.53456 GHz 18.12 dBm M1 1 2.53631% GHz 17.51 dém
T1 1 2.5258402 GH2 11.59 d@m 0ce Bw 18.181818182 MHz T1 1 2.5258402 GHz 11.17 d@m 0ce Bw 18.341658342 MHz
T2 1 2.544031 GHz 10.72 dBm T2 1 2.5441908 GHz 10.27 dBm
] GINNIn ve ] (I ve

Sporton International Inc. (Kunshan) Page Number 1 A46 of A97
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SPORTON LAB.
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Report No. : FG293023B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spec

Ref Level 26.00 dém Offset 6.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6,00 d& Mode Auto Sweep

14:52:10

@1 AvgPwr @1 AvgPwr
Limit fheck PARS | SPURIGIE GHYEKABS_

20 dBfe _FPURIOUS | INE_ABS FARS ﬂ 20 dBfie Fum)m {75_[ TNE_ABS_|

10 dBm l I 10 d8m {

0 dBm |\ 0 dem J

-10 dBm: T ‘ -10 dBry |

nn do 20ds

SPURIOUS_LINE_ABS_ J ]L 20 dBriv { l |

I\ ] /A

-40 dBm: / ‘I\ , ‘ i

2048 K‘ J 3

60 dem

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz J| || start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
2,475 GHz 2494 GHz 1.000 MHz 249586 GHz =43, 15 dim 24,15 d§ 2,565 GHz 2,570 GHz 100,000 kHz 2,56066 GHz 20,69 dém -0.31 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -42.02 dBm -29.02 dB 2,570 GHz 2,571 GHz 100,000 kHz 2.57000 GHz -21.12 dBm -11.12 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49846 GHz -39.67 dém -29.67 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57149 GHz -38.29 dém -28.29 dB
2,459 GHz 2.500 GHz 100.000 kHz 2,49959 GHz -20.91 dBm -10.51 dB 5675 GHz 2,576 GHz 1.000 MHz 2.67503 GHz 248.99 dBm 235.99 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50032 GHz 19.96 dBm -10.04 dB 2.576 GHz 585 GHz 1,000 MHz 5 57615 GHz 249,10 dEm 5410 dB
] J )il !
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr == || spectrum -
Ref Level 26.00 dBm  Offset 6,00 dg Mode Auto Sweep Ref Level 26.00 dbm  Offset 5.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS L SPURIRHE OHBEKABS_ PASS
20 dBfe _FPURIOUS | INE_ABS FARS BINe $Purtops [ InE_ABS | PABS
10 dBm 10 dém
0 dBm ‘f \1 b dem -
-10 dBm ‘ 10 dBm |
~n a t ‘ -20 dBm ‘
SPURIOUS_LINE_ABS _ I L [
-30 dém t 30 dn Wy
-40 dBm - _40 dBmy e M
S0.dhms 50 den
-60 d8m -50 dBn
70 dBm 70 de
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2.475 GHz 2.494 GHz 1.080 MHz 249996 GHz -37.76 dm -12.76 dB 2,565 GHz 2,570 GHz 100,000 kHz 2,56613 GHz 5,59 dem -23.41 dB
2,494 GHz 2.496 GHz 1,000 MHz 2.49588 GHz -30.40 dBm -17.49 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -27.53 dBm -17.53 dB
2,456 GHz 2.498 GHz 1.000 MHz 2.49899 GHz ~22.66 dBm -12.66 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57111 GHz -27.60 dBm -17.60 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.49999 GHz -26.27 dBm -16.27 dB 2.575 GHz 2.576 GHz 1.000 MHz 3.57505 GHz ~36.05 dBm 53.05 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50341 GHz .50 dBm -23.50 dB 5576 GH= 5 205 oHe 1 000 MH2 27671 GHe 37,30 dBm 1230 dB
T -
il A | i
L JL J
Date 15:04:32
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SPORTON LAB.
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Report No. : FG293023B

LTE Band 7 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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2.499 GHz 2.500 GHz 500.000 kHz 2.49996 GHz -31.37 dBm -21.37 dB 2.575 GHz 2,500 GHz 1.000 MHz 2.67627 GHz 233.03 dBm 220.03 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50556 GHz 0.50 dBm -29.41 dB 5,500 GHz 5 505 oH: 1,000 MH= 2 29107 GH= 45 80 dBm 5080 B
T ' - ;
L JL J
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LTE Band 7 / 20MHz / 16QAM
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Spectrum
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2,475 GHz 2.490 GHz 1.000 MHz 2.48959 GHz -46.16 dBm -21.18 dB 2,550 GHZ 2,570 GHz 100,000 kHz 2.56891 GHz 10,73 dem ~10,27 B
2.490 GHz 2.496 GHz 1.000 MHz 249591 GHz -41.21 dBm -28.21 dB 2,570 GHz 2,571 GHz 500.000 kHz 2.57002 GHz -24 .41 dBm -14.41 db
2.496 GHz 2.499 GHz 1.000 MHz 2,49635 GHz -40.98 dBrm -30.98 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57100 GHz -42.22 dBm -32.22 dB
2,459 GHz 2.500 GHz 500.000 kHz 2,50000 GHz -23.13 dBm -13.13 dB 2.675 GHz 2,500 GHz 1.000 MHz 2.67785 GHz ~42.30 dBm ~29.30 dB
2,500 GHz 2.520 GHz 100.000 kHz 2,50108 GHz 19.36 dBm -10.64 dB 5,500 GHz 2,505 GHz 1.000 MHz 2.50263 GHz -51.47 dBm 56,47 dB
) ] - : Lézasn |
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Ref Level 26.00 dBm  Offset 6,00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6,00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PAES L SPURIRHE OHBIEKABS_ PABS
IBNe _$PURTOUS | INE_ABS FARS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 dgm
0 dém T = -
-10 dBm | W
v ] | l |
SPURIOUS_LINE_ABS_ | [ L [
-20 dBm J V
40 h‘,, y e,
— e
u -50 den -
-50 dBm 60 dem
-70 dBm -70 den
Start 2.475 GHz 10005 pts Stop 2.52 GHz || [ Start 2.55 cHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2,475 GHz 2.490 GHz 1.000 MHz 2,49048 GHz -37.18 dBm -12.18 dB 2,550 GHZ 2.570 GHz 100,000 kHz 2.55864 GHz 0,00 dem ~30.00 dB
2,490 GHz 2.496 GHz 1,000 MHz 2,49536 GHz -33.22 dBm -20.22 dB 2,570 GHz 2,571 GHz 500.000 kHz 2.57002 GHz -32.42 dBm -22.42 db
2.496 GHz 2.499 GHz 1.000 MHz 249883 GHz -32.82 dBm -22.62 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57172 GHz -31,90 dém -21.90 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -32.67 dBm -22.67 dB 3,575 GHz 2,500 GHz 1.000 MHz 2.57515 GHz -33.91 dBm -20.91 dB
2,500 GHz 2.520 GHz 100.000 kHz 2,50746 GHz -0.36 dBm -30.36 dB 5,500 GHz 2,595 GHz 1.000 MHz 2.50025 GHz 45,49 dBm -20,40 dB
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Conducted Spur

ious Emission

LTE Band 7 / 5MHz
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Middle Channel / QPSK

Spectrum T [ spect =
Ref Level 0.00 dBm Offset 6.00 dB Mode Auto Swesp Ref Level 0.00 dBm  Offset 5.00 d2 Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz £55.29985 MHz -56.90 dBm -31.09 d& 30.000 MHz 1.000 GHz 1.000 MHz 962,43128 MHz -56.73 dBm -31.73 d&
1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -55.05 dBm -30.05 d8 1.000 GHz 2.490 GHz 1.000 MHz 2.44556 GHz -55.98 dBm -30.98 d8
2.580 GHz 5.000 GHz 1.000 MHz 4.49118 GHz -53.15 dBm -28.15 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.48198 GHz -53.42 dBm -28.42 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00075 GHz -50.48 dBm -25.43 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -50.28 dBm -25.28 dB
10.000 GHz 12.000 GHz 1.000 MHz 16.00037 GHz -49.73 dem -24.73 dB 10.000 GHz 18.000 GHz 1.000 MHz 15.98638 GHz -49.24 deém -24.84 d&
18.000 GHz 26.000 GHz 1.000 MHz 18.02275 GHz -50.35 dBm -25.35 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.01275 GHz -50.34 dBm -25.34 dB
L JU J L )t J L Ll
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -56.86 dBm -31.86 db
1,000 GHz 2.490 GHz 1.000 MHz 248727 GHz -55.78 dBm -30.78 d&
2,580 GHz 5.000 GHz 1.000 MHz 4,48924 GHz -53.37 dBm -28,37 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.13074 GHz -47.14 dBm -22.14 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.00087 GHz -49.99 dBm -24.99 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.02369 GHz -50.37 dBm -25.37 dB
)i ) t P
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LTE Band 7 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spec

Ref Level 0.00 dém Offset 6.00 dB Mode Auto Swesp Ref Level 0.00 dem Offset 6.00 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 99442529 MHz -57.05 dBm -32.05 dB 30.000 MHz 1.000 GHz 1.000 MHz 966.30035 MHz -56.00 dBm -31.00 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48479 GHz -55.20 dBm -30.20 d& 1.000 GHz 2.490 GHz 1.000 MHz 2.48181 GHz -56.07 dBm -31.07 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.49311 GHz -53.42 dBm -28.42 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.49553 GHz -53.40 dBm -28.40 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -50.86 dBm -25.86 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -50.30 dBm -25.30 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.98638 GHz -50.09 dém -25.00 dé 10.000 GHz 18.000 GHz 1.000 MHz 17.67027 GHz -49.95 dém -24.95 dé
18.000 GHz 26.000 GHz 1.000 MHz 18.02525 GHz -50.16 dBm -25.16 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.00775 GHz -50.03 dBm -25.03 dB
21 22 Date: 21.0CT.2022 15z12 1
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Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.24838 MHz -57.15 dBm -32.15 dB
1,000 GHz 2,490 GHz 1.000 MHz 2,48131 GHz -55.95 dBm -30.95 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,48005 GHz -53.25 dBm -28,25 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -47.62 dBm -22.62 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.67177 GHz -49.99 dBm -24.99 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.79514 GHz -50.43 dBm -25.43 dB
) ) o
Dat 1.0CT 200 5.13.53
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LTE Band 7 / 15MHz

Spectrum T [ spect =
Ref Level 0.00 dBm  Offset 6.00 db Mode Auto Swesp Ref Level 0.00 dém  Offset 6.00 d8 Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -56.88 dBm -31.88 dB 30.000 MHz 1.000 GHz 1.000 MHz 968.87306 MHz -57.15 dBm -32.15 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48826 GHz -50.79 dem -25.79 d& 1.000 GHz 2.490 GHz 1.000 MHz 2.48677 GHz -56.01 dém -31.01 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.30003 GHz -53.31 dém -28.31 d8 2.580 GHz 5.000 GHz 1.000 MHz 4.50085 GHz -53.51 dém -28.51 d&
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -50.75 dem -25.75 d& 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -50.52 dBém -25.52 d&
10.000 GHz 12.000 GHz 1.000 MHz 15.99288 GHz -49.85 deém -24.85 d& 10.000 GHz 18.000 GHz 1.000 MHz 16.00937 GHz -49.93 deém -24.98 de
18.000 GHz 26.000 GHz 1.000 MHz 19.03365 GHz -50.20 dém -25.20 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.79214 GHz -50.23 dBm -25.23 dB
21 22 15:20:3 Date: 21.0CT.2022 15:2 s
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Spectrum
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -56.79 dBm -31.79 dB
1,000 GHz 2,490 GHz 1.000 MHz 2,48330 GHz -56.01 dBm -31.01 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58266 GHz -49,10 dBm -24,10 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -47.91 dBm -22.91 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.66327 GHz -50.06 dBm -25.06 dB
18,000 GHz 26.000 GHz 1.000 MHz 18.01175 GHz -50.22 dBm -25.22 dB
) ) o
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LTE Band 7 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spec

Ref Level 0.00 dém Offset 6.00 dB Mode Auto Swesp Ref Level 0.00 dem Offset 6.00 d& Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 959,52274 MHz -67.12 dbm -32.12 dB 30.000 MHz 1.000 GHz 1.000 MHz 96194653 MHz -56.93 dBm -31.03 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.4837% GHz -51.59 dBm -26.59 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz -56.04 dBm -31.04 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.47569 GHz -5£3.56 dBm -28.56 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.48585 GHz -§3.35 dBm -28.35 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -50.34 dem -25.34 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -50.09 dém -25.09 d&
10.000 GHz 12.000 GHz 1.000 MHz 17.67827 GHz -49.96 dem -24.96 de 10.000 GHz 18.000 GHz 1.000 MHz 15.98588 GHz -49.99 deém -24.99 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.02269 GHz -50.20 dBm -25.20 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.11918 GHz -50.26 dBm -25.26 dB
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Spectrum

Ref Level 0.00 dBm
SGL Count 100/100
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Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -56.92 dBm -31.92 dB
1,000 GHz 2,490 GHz 1.000 MHz 2,44606 GHz -56,00 dBm -31.00 d&
2,580 GHz 5.000 GHz 1.000 MHz 2,58702 GHz -52.52 dBm -27.52 dp
5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz -48.27 dBm -23.27 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.99788 GHz -49.96 dBm -24.96 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.05968 GHz -50.16 dBm -25.16 dB
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0025
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0018
-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0028
20 Minimum Voltage 0.0032
Note:

1. Normal Voltage =12 V. ; Minimum Voltage =11.4 V. ; Maximum Voltage =12.6V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 2.592361 GH2 17.61 dBm ndB down 20.22 MHz M1 1 2.590642 GH2 17.94 dBm ndB down 20.06 MHz
TL 1 2.58203 GHz -7.81 dém nd@ 26.00 d& T1 1 2.58297 GHz -7.49 dBm nd@ 26.00 dB
T2 1 2.60315 GH2 -8.58 dBm Q factor 128.2 T2 1 2.60303 GH2 -8.48 dBm Q factor 129.1
J GInn ve )| (I e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2APJ4-SLT866

Page Number

1 AB1 of A97





